UH5530
View all tools | Search for part usage across all tools: 
No. Part no. Name
1 957800410 CARBON BRUSH CPL UH4520/5520/
2 970001210 SWITCH UH4030/6330
3 970801830 ROTOR ASSY UH4030/6330
4 970201220 'SCREW WIRE CONNECTOR
5 970311291 CAPACITOR+REAC COIL A
6 970001210 SWITCH UH4030/6330
7 970311250 'CABLE UH4030/6330
8 960101074 BALL BEARING UH4520/5520/7020
10 960101104 'BALL BEARING 6000 2Z UH4030
11 204152010 'BREAK PROTECTION DES300/350/4
12 970102180 CABLE WITH PLUG UH4030/6330
13 221213111 HAND GUARD UH4030/6330
14 980114292 CAUTION LABEL
15 913540205 SCREW UH4303/6330
16 917005250 SCREW M5X25 UH4030/6330
17 221310110 TUBULAR HANDLE
18 221145110 'PRESSURE SPRING UH4030/6330
19 221144110 FRONT GRIPS SWITCH UH4030/6330
20 980114296 'LABEL UH4520/5520/7020
21 920204000 HEX NUT 934 UH4030/6330
22 203152050 'TRACTIONRELIEF DES300/350/400
23 915635164 'SELF CUTTING SCREW UH4520/552
24 221145120 'PRESSURE SPRING UH4030/6330
25 221220011 GEAR ASSEMBLY
26 221211010 GEAR PLATE WITH AXLE UH4030/
27 221144120 REAR GRIP SWITCH UH4030/6330
28 920205000 'HEXAGONAL NUT M5 DCS330S/390/
29 221110611 'CASE COMPLETE UH4520/5520/702
30 221144130 SWITCH FORK UH4030/6330
31 913540205 SCREW UH4303/6330
32 001230010 SCREW M4X35 UH4030/6330
33 221233170 SAFETY NUT UH4030/633
34 221233131 *MOUNTING BAR UH4030/6330
35 221233230 SHEAR PLATE A
36 221233330 SHEAR PLATE B
37 221233430 'BAR 550mm UH4030/6330
38 221233150 DISTANCE PIECE
39 221233160 SCREW M5x14 UH4030/6330
40 220233620 *SHEATH 55CM UH5520/5540/6540
42 221229240 PLATE